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MEMORANDUM

MQDOT Missouri Department of Transportation

Construction and Materials
Central Laboratory

e — — ———— -~
s —

TO: Randall Glaser-6de

cory:

FROM: Diane Roegge 9? ,
Environmental Chemist

DATE: February 18, 2010

SUBJECT: Materials
Asbestos & Heavy Metal Paint Inspection
Route 1-64
Job No. J610978
Parcel 259-B
St Louds County

We are providing you with the results of the requested inspection on the above referenced
property. The inspection report contains an asbestos and a heavy metals survey, unless otherwise
requested, The asbestos inspection included sample collection of suspect asbestos-containing
material and National Voluntary Laboratory Accreditation Program (NVLAP) acoredited testing
to confirm the presence of asbestos. This asbestos and heavy metal paint report includes five (5)
different report forms. Form T746 lists all of the samples taken during the asbestos inspection.
Form T747 shows only those samples that fested positive for Category I nonfriable asbestos-
containing materials that may remain in the structure during demolition, if kept adequately wet to
avoid visible air emissions, Form T748 shows only those samples that tested positive for
asbestos and require removal prior to demolition, Form C760 lists all paint samples taken during
the heavy metal paint inspection and their metal content. This information may be required for
sanitary landfill or hazardous waste disposal., Also included are the test reports on the bulk
asbestos samples (Form CL-EL-5) as requested by the local regulator.

In accordance with the National Emissions Standard for Hazardous Air Pollutants (NESHAP), as
well as city and county asbestos abatement regulations - Registration, Notification, and
Performance Requirements, regulated asbestos-containing material (RACM) namely, Friable and
Category Il nonfriable, have a high probability of becoming friable under normal demolition
forces. Practices and procedures for removal prior to demolition, disposal, and clearances should
be in accordance with referenced regulations, Missouri Department of Transportation policy is
to perform asbestos abatements in accordance with NESHAP.

In accordance with Missouri Department of Natural Resources® Technical Bulletin “Managing
Construction and Demolition Waste” dated January 31, 2003, a heavy metal paint inspection has
been performed on the above referenced property, We are providing you with the resuifs of this
inspection. The inspection includes locating painted concrete, block and/or brick surfaces,
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sampling the painted surface(s) and testing the paint(s) to determine if hazardous heavy metals
are present, Non-hazardous painted concrete, blocks, or bricks may be used as clean fill
materials, if properly handled. You must contact the Central Office Design Division for proper

handling of the reported painted surfaces,

Although our survey included observing and sampling behind walls, above ceilings, beneath
floors, etc., it is possible that potentially hidden asbestos-containing materials may exist within
the structure. To our knowledge, we have located all suspect asbestos-containing and all painted
concrete, block and brick surfaces. If suspect asbestos-containing materials or if painted
concrete, block and/or brick surfaces are observed in addition to those reflected in this inspection
report, then please advise us immediately so that we may schedule a follow-up inspection.

Should you have any questions regarding these reports, please contact me at (573) 526-4360.

db/dr
J\barred\ashestos\District 6\J61's\J6I0978\dr1002181.doc
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Addendum to Painted Concrete Survey — Form C760
March 1. 2010

The resulis for Parcel 259-B (1334 Highland Terrace, Richmond Heights, MO}, indicates that the following
areas sampled exceed the levels established by MDNR allowed for use as clean fill, specifically Lead (Pb):

White/Back Porch Wall/Concrete (BMFJR 453} - exceeds for Lead.
The area of white paint Is on a relatively small area of the back porch.

All other locations sampled, as noted on Form C760, did not exceed levels established by MDNR for use as
clean filt.

For demolition purposes only: Note: TCLP testing is not required. Based on the results, the material
identified above will need to be sent to a demolition landfill. If a demolition landfill is not available then the
material will need to be disposed of in a sanitary landfill. The results for all other concrete/block material
sampled is acceptable for use as clean fill. if the project allows, it is recommended that painted concrete
that Is acceptable for use as clean tifl be used on MoDOT right of way as fill.

Randall Glaser
Project Manager
MoDOT — District 6




Form CL-EL-5 Revised 06/2005
Serial Number: 081920051 Page | of 12
MISSOURI DEPARTMENT OF TRANSPORTATION
CONSTRUCTION AND MATERIALS
1617 Missouri Blvd, Jefferson City, MO 65101

Tested For:  Francisco Lifidn-6de Project #: J6I0978 Parcel: 259-B
1590 Woodlake Dr Route: 1-64 County: St. Louis
Chesterfield, MO 63017
Sampled 08/08-09/05 Received 08/11/05 Completed  08/18/05 Reported  08/19/05
TEST REPORT OF BULK SAMPLE ANALYSIS FOR ASBESTOS
Sample ID: SMFJR414% SMEJR415% SMFJR416* SMFEJR417*
Material Type Asphalt Roofing | Asphalt Roofing | Asphalt Felt Asphalt Joint
Shingles Shingles Material Compound

Appearance (Color/Texture) Beige/Ash & Aggregate |Cream/Ash & Aggregate]  BeigesAshed Fluff | Lt Gray/Dense Powder
Homogeneous? DAYes [INo {XIYes [[INo | X]Yes [ No | XlYes [ INo
If No, Sub-samplec # N/A N/A N/A N/A
Layers Present? [Jves DJNo | [ JYes [XNo |[Jves [XINo | [ ]Jves XNo
If Yes, Layer # N/A N/A N/A N/A
ASBESTOS DETECTED? [1Yes {XINo | X]Yes [ INo
If Yes, Type and Percent e - =

Chrysotile 10-15

Amosite ‘

Crocidolite

Fibrous Anthophyllite

Fibrous Actinolite

Fibrous Tremolite
TOTAL % ASBESTOS 0 0 Q0 10-15

OTHER FIBERS DETECTED? | XJYes [ INo | [JYes DINo | [dves XNo | [ lves [XNo
If Yes, Type and Percent |

Glass

Cellulose

Synthetic

Other (specify, if known)
TOTAL % OTHER FIBERS 10-20 0 0 0

NONFIBROUS MATRIX? PMYes [ JNo |Xlyes [[INo | XIYes [ No | XJYes [ INo
If Yes, Type and Percent -
Binder 70-85 90-95 95-99 85-90

Calcite
Gypsum
Granular Materials 5-10 5-10
Other (specify, if known) 1-5

TOTAL % NONFIBROUS 80-90 100 100 85-90

REMARKS: (deviations/departures from test method)
*Sample was ashed.

G
R

Quantification is based on a visual determination of the refative volume of bulk sample components unless otherwise noted. The resulis are valid only
for the item tested. This report may not be nsed to ¢laim preduct endorsement by NVLAP or any ageney of the US Government, Method used; EPA
Interim Method for the Determination of Asbestos in Bulk Insulation Samptes (40 CFR 763 Appendix E to Subpart E, July |, 1999 Edition). No part
of this report may be reproduced except in full with the writfen permission of MoDOT Chemical Laboratory.

NviAD % e

NVLAP LAB CODE 200544-0 Chemical Laboratory Director

JAbarredasbestos\District 6\J6Ts\ISIGI78\P-259-B CL-EL-05's new.doe

Environmental Chei




Form CL-EL-5 | Revised 06/2005
Serial Number:; 081920051 Page2 of 12
MISSOURI DEPARTMENT OF TRANSPORTATION
CONSTRUCTION AND MATERIALS
1617 Missouri Blvd, Jefferson City, MO 65101

Tested For:  Francisco Lifidn-6de Project #: J6I0978 Parcel: 259-B
1590 Woodlake Dr Route: I-64 County: St. Louis
Chesterficld, MO 63017
Sampled 08/08-09/05 Received  08/11/05 Completed _ 08/18/05 Reported  08/19/05
TEST REPORT OF BULK SAMPLE ANALYSIS FOR ASBESTOS
Sample ID; SMFJR418* SMEJR419* SMEJR420% SMEJR421
Material Type Asphalt Roofing |  Asphalt Felt Asphalt Rolled Stucco
Shingles Material Roofing
Appearance (COlOI‘/T exture) Cream/Ash & Agpregate| Cream/Ashed Fluff | GrayfAsh & Aggregate | White/Aggregate Matrix
Homogeneous? MKyes [No | X]ves [[INo [DYes [ INo | DdYes [ JNo
If No, Sub-sample # N/A N/A N/A N/A
Layers Present? [ JYes DXNo [[JYes [XINo | [JYes [XNo | [ [Yes [XINeo
If Yes, Layer # N/A N/A N/A N/A
ASBESTOS DETECTED? [IYes [PINo | [1ves DXNo | []Yes [XINo | XIYes [ INo
If Yes, Type and Percent - . =
Chrysotile 3-8
Amosite
Crocidolite
Fibrous Anthophyllite

Fibrous Actinolite

Fibrous Tremolite

TOTAL % ASBESTOS 0 0 0 3-8

OTHER FIBERS DETECTED? | [1Y¥es [XINo | [ ]Yes DXJNo | [ JYes [X]No | [ JYes _[XINo
If Yes, Type and Percent —

Glass

Cellulose

Synthetic

Other (specify, if known)

TOTAL % OTHER FIBERS 0 0 0 0

NONFIBROUS MATRIX? Xives [ INo | XYes [ INo | XYes [ INo | Yes | INo
If Yes, Type and Percent - = |

Binder 90-95 ' 95-99 00-95

Calcite

Gypsum

Granular Materials 5-10 5-10 92-97

Other (specify, if known) 1-§

TOTAL % NONFIBROUS 100 160 160 92.97

REMARKS: (deviations/departuves from test method)
*Sample was ashed.

Quantifieation is based on a visual detennination of the relative volume of bulk sample compenents unless otherwise noted, The results are valid only
for the item tested. This report may not be used to claim product endorsement by NVLAP or any agency of the US Government, Method used: EPA
Interim Method for the Determination of Asbestos in Bulk Insulation Samples (40 CFR 763 Appendix E to Subpart E, July 1, 1999 Edition). No part
of this report may be reproduced except in full with the written permission of MoDOT Chemical Laboratory,

NPl NVING

Environmental Che%lst NVLAP LAB CODE 200544-0 Chemical Laboratory Director

E\barved asbestos\District S\J61SU6109781P-259-B CL-EL-05's new.doe




Form CL-EL-5 Revised 06/2005
Serial Number: 081920051 _ Page 3 of 12
MISSOURI DEPARTMENT OF TRANSPORTATION
CONSTRUCTION AND MATERIALS
1617 Missouri Blvd, Jefferson City, MO 65101

Tested For:  Francisco Lifidn-6de Project #: J6I0978 Parcel: 259-B
1590 Woodlake Dr Route: I-64 County: St. Louis
Chesterfield, MO 63017
Sampled 08/08-09/05 Received  08/11/05 Completed  08/18/05 Reported  08/19/05
TEST REPORT OF BULK SAMPLE ANALYSIS FOR ASBESTOS
Sample ID: SMEJR422* SMEJR423* SMFJR424% SMFJR425*
Material Type . Surfacing Surfacing
Window Caulk | Masonry Caulk Material Material

Appearance (Color/T exture) White/81, Soft, Fine | White/S, Soft, Powder | Gray/Crunchy Powder | Gray/Crunchy Powder
Homogeneous? XlYes [ No | XYes [INo | BJYes [ |No | DXYes [ |No
If No, Sub-sample # N/A N/A N/A N/A
Layers Present? [ T¥es DINo | [lves [XNo | [JYes [XNo | [JYes XNo
If Yes, Layer # N/A N/A N/A N/A
ASBESTOS DETECTED? LlYes PDJNo | [lves [XNo DINo | [IYes [X]No
If Yes, Type and Percent - = - .

Chrysotile

Amosite

Crocidolite

Fibrous Anthophyllite

Fibrous Actinolife

Fibrous Tremolite
TOTAL % ASBESTOS 0 0 0 0
OTHER FIBERS DETECTED? [ Jyes DNo [ [ IYes XNo | [JYes XNo | [ JYes [XNo
I Yes, Type and Percent - - = =

Glass

Cellulose

Synthetic

Other (specify, if known)

TOTAL % OTHER FIBERS ] 0 0 0

NONFIBROUS MATRIX? | DdYes [ INo | XIYes [ INo
If Yes, Type and Percent - - =

Binder

Calcite

Gypsum

Granular Materials 100 100 100

Other (specify, if known) 100

TOTAL % NONFIBROUS 100 100 100 100

REMARKS: (deviations/departures from test method)
*Sample was ashed.

Quantification is based on a visual determination of the relative volume of bulk sample components unless otherwise noted. The results are valid only
for the item tested. “Fhis report may not be used to claim produet endorsement by NVLAP or any agency of the US Government. Method ysed: EPA
Interim Method for the Determination of Asbestos in Bulk Insulation Samples (40 CER 763 Appendix E to Subpart E, July 1, 1999 Edition). No part
of this report may be reproduced except in full with the written permission of MoDOT Chemical Laboratory,

Diow, B Cege  NVLAD % | =

Environmental Chemij 0’, NVLAP LAB CODE 200544-0 Chemical Laboratory Director
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Form CL-EL-5 Revised 06/2005
Serial Number: 081920051 Paged of 12
MISSOURI DEPARTMENT OF TRANSPORTATION
CONSTRUCTION AND MATERIALS
1617 Missouri Blvd, Jefferson City, MO 65101
Tested For:  Francisco Lifian-6de Project #: J1610978 Parcel: 259-B
1590 Woodlake Dr Route: 1-64 County: St. Louis
Chesterfield, MO 63017
Sampled 08/08-09/05 Received 08/11/05 Completed  08/18/05 Reported  08/19/05
TEST REPORT OF BULK SAMPLE ANALYSIS FOR ASBESTOS
Sample ID: SMEJR426* SMFJR427% SMFJR428* SMFJR429*
Material Type Surfac%ng Ceiling Tile Felt Paper Adhesive
Material

Appearancc (COIOI‘fT cxture) Gray/Crunchy Powder White/Soft, Airy Beige/Ashed Fluff White/Soft, Powder
Homogeneous? DKyes | INo | XlYes [ No | XYes [ No |[Yes [ [No
If No, Sub-sample # N/A N/A N/A N/A
Layers Present? [ lYes DINo |[dves [XINo | [JYes [XINo | [ JYes DPINo
If Yes, Layer # N/A N/A N/A N/A
ASBESTOS DETECTED? [T¥es [XINo | [ IYes [XNo | [J¥es [XNo | [ lYes [XINo
If Yes, Type and Percent L - = = S

Chrysotile

Amosite

Crocidolite

Fibrous Anthophyllite

Fibrous Actinolite

Fibrous Tremolite

TOTAL % ASBESTOS 0 0 0 0

OTHER FIBERS DETECTED? [Ives XNo | XYes [INo | []Yes [XNo |[¥es [XNo
If Yes, Type and Percent e =
Glass

Cellulose

Synthetic

Other (specity, if known)

TOTAL %% OTHER FIBERS 0 15-30 0
NONFIBROUS MATRIX? KYes [INo | XIYes [ INo Kyes [ INo
If Yes, Type and Percent e s

Binder

Calcite

Gypsum

Granular Materials 100

Other (specify, if known) 70-85 1-3 100
TOTAL % NONFIBROUS 109 70-85 100 100

REMARKS: (deviations/departures from test method)
*Sample was ashed,

Quantification is based on a visual determination of the relative volume of bulk sample components unless otherwise noted. Fhe results are valid only
for the item tested. This report may not be used to claim product endorsement by NYLAP or any agency of the US Govemment. Method used: EPA
Interim Methed for the Determination of Asbestos in Bulk Insulation Samples (40 CFR 763 Appendix B to Subpart E, July 1, 1999 Edition). Ne part
of this report may be reproduced except in full with the written permission of MoDOT Chemical Laboratory.

Now R lgge. NVIAD 7 = =

Environmental Chemi:g / NVLAP LAB CODE 200544-0 Chemical Laboratory Director

Fibarredhasbestos Disteict SU6ESU610978\P-259-B CL-EL-05' new.do¢




Form CL-EL-3 Revised 06/2005
Serial Number: 081920051 Page 5of 12
MISSOURI DEPARTMENT OF TRANSPORTATION
CONSTRUCTION AND MATERIALS
1617 Missouri Blvd, Jefferson City, MO 65101

Tested For:  Francisco Lifidn-6de Project #: J6I0978 Parcel: 259-B
1590 Woodlake Dr Route: 1-64 County: St, Louis
Chesterfield, MO 63017
Sampled 08/08-09/05 Received 08/11/05 Completed  08/18/05 Reported  08/19/05
TEST REPORT OF BULK SAMPLE ANALYSIS FOR ASBESTOS

Sample ID: SMFJR430 SMFJR431 SMEJR432 SMEJR433
Material Type Mortar Grout Mortar Grout
Appearance (Color/Texture) Gray/Cementitious White/Hard, Fine Gray/Cementitions | White/Aggregate Matrix
Homogeneous? Pdves [[No | DJYes [[INo | PYes [No [ {ves [ INo
If No, Sub-sample # N/A N/A N/A N/A
Layers Present? Llves DXINo | [Jves [XINo | [JYes XNo | [J¥es XNo
If Yes, Layer # N/A N/A N/A N/A
ASBESTOS DETECTED? [ JYes [XINo || JYes [XNo | [ JYes [XiNo | [ JYes [XNo
If Yes, Type and Percent - = F

Chrysotile

Amosife

Crocidolite

Fibrous Anthophyilite

Fibrous Actinolite

Fibrous Tremolite
TOTAL % ASBESTOS 0 0 0 0

OTHER FIBERS DETECTED? | [ IYes [No | [J¥es [XNo | [ |Yes [XINo | IYes [ INo |
If Yes, Type and Percent =

Glass

Cellulose
Synthetic

Other (specify, if known) 1-3, Hair
TOTAL % OTHER FIBERS 0 0 0 1-3

NONFIBROUS MATRIX? [No | Kyes [ INo
If Yes, Type and Percent = i e =

Binder
Calcite
Gypsum
Granular Materials 100 100 100 97-99
Other (specify, if known) .
TOTAL % NONFIBROUS 100 100 100 97-99

REMARKS: (deviations/departures from test method)

Quantification is based on a visual determination of the relative volume of bulk sample comiponenis unless otherwise noted, The results are valid only
for the item tested. This report may not be used (e claim product endorsement by NVLAP or any agency of the US Government, Method used: BPA
Interim Method for the Determination of Asbestos in Bulk Insulation Samples (40 CER 763 Appendix E to Subpart E, July 1, 1999 Edition). No par
of this report may be reproduced except in full with the written permission of MoDOT Chemical Laboratory,

NVlA,p@ %Z,——;f

NVLAP LAB CQODE 200544-0 Chemical Laboratory Director

Eibarediashestos\PHstrict 6W615I6I09784P-259-B CL-EL-D5's new.doe
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Form CL-EL-5 Revised 06/2005
Serial Number: 081920051 Page6of 12
MISSOURI DEPARTMENT OF TRANSPORTATION
CONSTRUCTION AND MATERIALS
1617 Missouri Blvd, Jefferson City, MO 65101
Tested For:  Francisco Lifian-6de Project #: J610978 Parcel: 259-B
1590 Woodlake Dr Route: 1-64 County: St. Louis
Chesterfield, MO 63017
Sampled 08/08-09/05 Received  08/11/05 Completed  08/18/05 Reported  08/19/05
TEST REPORT OF BULK SAMPLE ANALYSIS FOR ASBESTOS

Sample ID: SMFJR434 SMFEJR435 SMEJR436 SMEJR437
Material Type Mortar Grout Mortar Grout
Appcarance (COIOI‘/T exture) White/Aggregate Matrix] Tan/Aggregate Matrix Gray/Cementitious | Gray/Aggregate Matrix
Homogeneous? XlYes | INo | KYes [JNo | XlYes [ INo | [XIYes [ JNo
If No, Sub-sample # N/A N/A N/A N/A
Layers Present? [lves [DXNo |[Jves [XINo {[JYes [XINo | [ JYes [dNo
If Yes, Layer # N/A N/A N/A N/A
ASBESTOS DETECTED? [ JYes XNo |[Jves [XNo [[JYes [XNo || [Yes [XNo
If Yes, Type and Percent -

Chrysotile

Amosite

Crocidolite

Fibrous Anthophyllite

Fibrous Actinolite

Fibrous Tremolite
TOTAL % ASBESTQS 0 0 0 0
OTHER FIBERS DETECTED? [dYes DAINo | [Jves [XINo | [JYes [X]No | [ JYes DdNo
If Yes, Type and Percent e e

Glass

Cellulose

Synthetic

Other (specify, if known)
TOTAL % OTHER FIBERS 0 0 0 0
NONFIBROUS MATRIX? PdYes [ JNo DYes
If Yes, Type and Percent . - .

Binder

Calcite

Gypsum

Granular Materials 100 100 100 100

Other (specify, if known)
TOTAL % NONFIBROUS 100 100 100 100

REMARKS: (deviations/departures from test method)

Quantification is based on a visual determination of the rel
for the item tested. This report may not be used to claim p

ative voleme of bulk sample components unless otherwise noted. The results are vakid only
roduct endorsement by NVLAP or any agency of the US Government, Method used; EPA

Interim Methed for the Determination of Asbestos in Bulk Insulation Samples (40 CFR 763 Appendix E to Subpart E, July 1, 1999 Edition). No pait
of this report may be reproduced except in full with the written permission of MoDOT Chemical Laboratory,

.B«mfw (B . \/&?%4,_
Environmental Chtfhist

NVlA‘p@ %L‘,W

NVLAP LAB CODE 200544-0

Chemical Laboratory Director

Fbarreduasbestos\District S\JSIS\61097840-259-B CL-EL-05's new.doc




¥orm CL-EL-5 Revised 06/2005
Serial Number: (81920051 Page 7 of 12
MISSOURI DEPARTMENT OF TRANSPORTATION
CONSTRUCTION AND MATERIALS
1617 Missouri Blvd, Jefferson City, MO 65101

Tested For:  Francisco Lifian-6de Project #: J610978 Parcel: 259-B
1590 Woodlake Dr Route: 1-64 County: St. Louis
Chesterfield, MO 63017 :
Sampled 08/08-09/05 Received 08/11/05 Completed  08/18/05 Reported  08/19/05
TEST REPORT OF BULK SAMPLE ANALYSIS FOR ASBESTOS
Sample ID: SMFJR438 SMFEJR438 SMFEJR438 SMEJR438
Material Type Sheetrock, Sheetrock, Sheetrock, Sheetrock,
Joint/Tape/Mud | Joint/Tape/Mud | Joint/Tape/Mud | Joint/Tape/Mud
Appearance (Color/Texture) White/Fine, Pressed White/Open Weave Tan/Fiber Mat White/Hairy Powder
Homogeneous? Ddves [ JNo [ XYes [INo | DJYes [INo | DYes [ INo
1f No, Sub-sample # N/A N/A N/A N/A
Layers Present? XI¥es [INo | Xlyes [ INo [ DdYes [ INo | XYes [ INo
If Yes, Layer # mud tape powder
ASBESTOS DETECTED? XNo X]No
If Yes, Type and Percent | . -
Chrysotile
Amosite
Crocidolite
Fibrous Anthophyllite

Fibrous Actinolite

Fibrous Tremolite

TOTAL % ASBESTOS 0 0 0 0
OTHER FIBERS DETECTED? [Yes [<No | DXYes [INo | XYes [ JNo | XIYes [ |No
If Yes, Type and Percent ) . - = e
Glass 97-99
Cellulose 95-99 5-15
Synthetic
Other (specify, if known)
TOTAL % OTHER FIBERS 0 97-99 5-15
NONFIBROUS MATRIX? Ddyes [ |No [ INo DAdves [ INo
If Yes, Type and Percent . . -
Binder
Calcite
Gypsum 85-95
Granular Materials 100
Other (specify, if known) 1-3 1-5
TOTAL % NONFIBROUS 100 -3 1-5 85-05

REMARKS: (deviations/departures from test method)

Quantification is based on & visuat determination of the relative volume of bulk sample components unless otherwise noted. The resulls are valid only
for the item tested. This report may not be used to claim product endorsement by NVLAP or any agency of the US Government. Method used: EPA
Interim Methed for the Determination of Asbestos in Bulk Insulation Samples (40 CFR 763 Appendix E {o Subpart E, July 1, 1999 Bdition). Ne part

of this report may be reproduced oxcept in full with the written permission of MoBOT Chemical Laboratory,

Diane R. T,

 ———
Environmental Chel%

NVlA‘p@ % P

NVLAP LAB CODE 200544-0

Chemical Laboratory Director

Jibarrediasbestos\District GJU6Ps610978\P-259-B CL-EL-05's new.doc



Form CL-EL-5 Revised (6/2005
Serial Number; 081920051 Page 8 of 12
MISSOURI DEPARTMENT OF TRANSPORTATION
CONSTRUCTION AND MATERIALS
1617 Missouri Blvd, Jefferson City, MO 65101

Tested For:  Francisco Lifidn-6de Project #: JoI0978 Parcel: 259-B
1590 Woodlake Dr Route: 1-64 County: St. Louis
Chesterfield, MO 63017 ‘
Sampled 08/08-09/05 Received 08/11/05 Completed  08/18/05 Reported  08/19/05
TEST REPORT OF BULK SAMPLE ANALYSIS FOR ASBESTOS
Sample I SMEJR439 SMEJR439 SMEJR439 SMIJR440
Material Type Sheetrock, 2 Foot | Sheetrock, 2 Foot | Sheetrock, 2 Foot Sheetrock,
from Joint from Joint from Joint Joint/Tape/Mud
Appearance (Color/Texture) White/Fine, Pressed Tan/Fiber Mat White/Hairy Powder | White/Fine, Pressed
Homogeneous? Hyes [ JNo [DdYes [ INo | XIYes [INo | XYes [ INo
If No, Sub-sample # N/A N/A N/A N/A
Layers Present? BXYes [ INo | DdYes [ |No | DYes [INo | XYes [ INo
If Yes, Layer # mud paper powder mud
ASBESTOS DETECTED? [ Ives [XINo | [lYes PXNo | [ JYes [XNo XINo
If Yes, Type and Percent -
Chrysotile
Amosite
Crocidolite
Fibrous Anthophyllite
Fibrous Actinolite
Fibrous Tremolite
TOTAL % ASBESTOS 0 0 0

OTHER FIBERS DETECTED? | [ [Yes [XINo | X]Yes [ IN
If Yes, Type and Percent A- -

XINo
=y

Glass

Cellulose 95-99 5-15

Synthetic

Other (specify, if known)

TOTAL % OTHER FIBERS 0 95-09 5-15

NONFIBROUS MATRIX? DJYes [ INo | XJYes [ INo | X]Yes [INo
If Yes, Type and Percent - =

Binder

Calcite

Gypsum

Granular Materials 100 85-95

Other (specify, if known) I-5 100

TOTAL % NONFIBROUS 160 1-5 85-95 100

REMARKS: (deviations/departures from test method)

Quantification is based on a visual determination of the retative volume of bulk sample components unless otherwise noted, The results are valid only
for the item tested. This report may not be used to claim product endorsenient by NVLAP or any agency of the US Government, Method used: EPA
Interim Method for the Determination of Asbestos in Bulk Insulation Samples (40 CFR 763 Appendix E to Subpart E, July 1, 1999 Editicn). No part

of this report may be reproduced except in full with the writien permission of MoDOT Chemical Laboratory.
R l >
bb(l/w ? . Z&@W NV A‘p _

Environmental Cllemiﬂ/ NVLAP LAB CODE 2003544-0 Chemical Laboratory Director

IbarreduasbestoshDistrict SUSISNISI0378\P-255-B CL-EL-05's new.doc



Form CL-EL-5 Revised 06/2005
Serial Number: 081920051 Page 9 of 12
MISSOURI DEPARTMENT OF TRANSPORTATION
CONSTRUCTION AND MATERIALS
1617 Missouri Blvd, Jefferson City, MO 65101

Tested For:  Francisco Lifidn-6de Project #: J610978 Parcel: 259-B
1590 Woodlake Dr Route: I-64 County: St. Louis
Chesterfield, MO 63017
Sampled 08/08-09/05 Received 08/11/05 Completed  08/18/05 Reported  08/19/05
TEST REPORT OF BULK SAMPLE ANALYSIS FOR ASBESTOS
Sample ID: SMFJR440 SMEJR440 SMFJR440 SMFJR441
Material Type Sheetrock, Sheetrock, Sheetrock, Sheetrock, 2 Foot
Joint/Tape/Mud | Joint/Tape/Mud | Joint/Tape/Mud from Joint
Appearance (Color/Texture) White/Open Weave Tan/Fiber Mat White/Hairy Powder Tan/Fiber Mat
Homogeneous? KdYes [ JNo | XYes [[INo | KYes [ JNo | XIYes [ INo
If No, Sub-sample # N/A N/A N/A N/A
Layers Present? yes [ INo [XYes [[INo | XIYes [ INo | XJYes [ JNo
If Yes, Layer # tape paper powder paper
ASBESTOS DETECTED? [IYes [XNo Yes [XINo | [lves [XNo | [ JYes [XNo
IfYes, TypeandPercent ~ [Eie s miaimaess = b = F -
Chrysotile
Amosite
Crocidolite
Fibrous Anthophyllite

Fibrous Actinolite

Fibrous Tremolite

TOTAL % ASBESTOS 0 0 0 0

OTHER FIBERS DETECTED? DXYes [INo | XIYes [ INo [ BKIves [ INo | [X]Yes [ JNo
If Yes, Type and Percent e , . _ . =
Glass 97-99
Cellulose 95-99 5-15 95-99
Synthetic
Other (specify, if known)
TOTAL % OTHER FIBERS 97-99 95-99 5-15
NONFIBROUS MATRIX? Dves [INo | Xves [INo | KYes [ JNo
If Yes, Type and Percent .
Binder
Calcite
Gypsum 85-95
Granular Materials
Other (specify, if known) 1-3 1-5 1-5
TOTAL % NONFIBROUS 1-3 1-5 §5-95 i-5

REMARKS: (deviations/departures from test method)

Quantification is based on a visual determination of the retative volume of bulk sample components unless otherwise noted. The resulls are valid only
for the itein tested. ‘This report may not be used to ¢laim product endorsement by NVLAP or any agency of the US Government, Method used: EPA
Interim Method for the Determination of Asbestos in Bulk Insulation Samples (40 CFR 763 Appendix B to Subpart E, July 1, 1999 Edition). No part
of this report may be reproduced except in full with the writton permission of MoDOT Chemical Laboratory.

Do R. Loy, NVIAD 7 = e

(g4
Environmental Chenﬁd NVLAP LAB CODE 200544-0 Chemical Laboratory Director

FibarrediasbestosiErstrict §\I615\I610978P-259-13 CE-EL-05' new.doc




Form CL-EL-§ Revised 06/2005
Serial Numbe: 081920051 Page 10 of 12
MISSOURI DEPARTMENT OF TRANSPORTATION
CONSTRUCTION AND MATERIALS
1617 Missouri Blvd, Jefferson City, MO 65101

Tested For:  Francisco Lifian-6de Project #: J6I0978 Parcel: 259-B
1590 Woodlake Dr Route: 1-64 County: St. Louis
Chesterfield, MO 63017
Sampled 08/08-09/05 Received 08/11/05 Completed  08/18/05 Reported  08/19/05
TEST REPORT OF BULK SAMPLE ANALYSIS FOR ASBESTOS
Sample I1D: SMFJR441 SMEJR442 SMIFJR443 SMFEJR444
Material Type Sheetrock, 2Foot| i oat Plaster Skim Coat
from Joint

Appearance (Color/T: exture) White/Hairy Powder | Off-White/Hard, Fine | Beige/Aggregate Matrix | Off-White/Hard, Fine
Homogeneous? PYes [INo | XYes [[INo | KYes [ INo | XYes [ [No
If No, Sub-sample # N/A N/A N/A N/A
Layers Present? XIyes [ No [[1Yes [XINo | [T¥es PINo | [ JYes DXNo
If Yes, Layer # powder N/A N/A N/A
ASBESTOS DETECTED? [I¥es [XINo |{ I¥es [XINo |[]Yes [XINo [[JYes [XNo |
If Yes, Typeand Percent =~ [ = e -

Chrysotile

Amosite

Crocidolite

Fibrous Anthophyllite

Fibrous Actinolite

Fibrous Tremolite
TOTAL % ASBESTOS 0 0 0
OTHER FIBERS DETECTED? [ JYes XNo
If Yes, Type and Percent =

Glass

Cellulose 5-15

Synthetic

Other (specify, if known) 1-5, Hair
TOTAL % OTHER FIBERS
NONFIBROUS MATRIX?
If Yes, Type and Percent

Binder

Calcite

Gypsum 85-95

Granular Materials 100 95-99 100

Other (specify, if known)
TOTAL % NONFIBROUS 85-95 100 95-99 100

REMARKS: (deviations/departures from test method)

Quantification is based on a visual determination of the relative volume of bulk sample components unless otherwise noted. The resulls are valid only
for the item tested. This report may not be used to claim product endorsement by NVLAP or any agency of the US Government, Method used: EPA
Interim Method for the Determination of Asbestos in Bulk Insulation Samples (40 CFR 763 Appendix B to Subpart E, July 1, 1999 Edition). No part
of this report may be reproduced except in full with the written permission of MoDOT Chemical Laboratory,

Vo ® Ggge  NVIAG o e

Environmental Chemist NVLAP LAB CODE 200544-0 Chemical Laboratory Director

Fbarredrasbestos\Disteict 6\I65'5\I6109781P-259.B CL-EL-05's new.doc




Form CL-EL-5 Revised 06/2005
Serial Number: 081920051 Page 11 of 12
MISSOURI DEPARTMENT OF TRANSPORTATION
CONSTRUCTION AND MATERIALS
1617 Missouri Blvd, Jefferson City, MO 65101
Tested For:  Francisco Lifidn-6de Project #: J610978 Parcel: 259-B
1590 Woodlake Dr Route: [-64 County: St. Louis
Chesterfield, MO 63017
Sampled 08/08-09/05 Received 08/11/05 Completed  08/18/05 Reported  08/19/05
TEST REPORT OF BULK SAMPLE ANALYSIS FOR ASBESTOS

Sample ID: SMFEJR445 SMI'JR446 SMFJR447 SMFJR448
Material Type Plaster Skim Coat Plaster TSI Wrap
Appearance (Color/T exture) Beige/Aggregate Matrix | Off: White/Hard, Fine | Beige/Aggregate Matrix | Off-White/Fiber Mat
Homogeneous? IXJves [ INo | DXYes [[INo | XYes [ INo | X]Yes | INo
If No, Sub-sample # N/A N/A N/A N/A
Layers Present? [lves [XJNo [ [Jves [XINo | [Jves [XNo | [ [Yes [XNo
If Yes, Layer # N/A N/A N/A N/A
ASBESTOS DETECTED? [lves XINo | []Yes [PJNo [ []Yes [XINo | XIYes [ INo
If Yes, Type and Percent e . -

Chrysotile 60-80

Amosite

Crocidolite

Fibrous Anthophyllite

Fibrous Actinolite

Fibrous Tremolite
TOTAL % ASBESTOS 0 0
OTHER FIBERS DETECTED? DK VYes [lyes [XNo
If Yes, Type and Percent ? - -

Glass

Cellulose 15-39

Synthetic

Other (specify, if known) 1-5, Hair 1-5, Hair
TOTAL % OTHER FIBERS 1-5 0 1-5 15-39
NONFIBROUS MATRIX? DdYes [ INo | Yes [INo | XYes [INo
If Yes, Type and Percent = = -

Binder

Calcite -

Gypsum

Granular Materials 95-99 100 95-99

Other (specify, if known) 1-5
TOTAL % NONFIBROUS 95-99 100 95-99 1-5

REMARKS: (deviations/departures from test method)

Quantification is based-on a visual determination of the refative volume of bulk sample components unless otherwise noted. The results are valid only
for the item tested. This report may not be used to claim product endorsement by NVLAP or any agency of the US Govemnment. Method used: EPA
Interin: Method for the Determination of Asbestos in Bulk Insulation Samples (40 CFR 763 Appendix E to Subpart E, July 1, 1999 Edition}. No part
of this report may be reproduced except in full with the written permission of MoDOT Chemical Laboratory.

Wi R. NN T =

Environmental Chemist NVLAP LAB CODE 200544-0 Chemical Laboratory Director
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Form C1-EL-5 Revised 06/2005
Serjal Number: 081920051 Page 12 of 12
MISSOURI DEPARTMENT OF TRANSPORTATION
CONSTRUCTION AND MATERIALS
1617 Missouri Blvd, Jefferson City, MO 65101
Tested For:  Francisco Lifidn-6de Project #: J6I0978 Parcel: 259-B
1590 Woodlake Dr Route: I-64 County: St. Louis
Chesterfield, MO 63017
Sampled 08/08-09/05 Received 08/11/05 Completed _ 08/18/05 Reported  08/19/05
TEST REPORT OF BULK SAMPLE, ANALYSIS FOR ASBESTOS

Sample ID: SMFJR449 SMFEFJRA450 SMEJR451 SMFJR452
Material Type TSI Wrap TSI Wrap Insulation Insulation
Appearance (Color/Texture) Off-White/Fiber Mat | Off-White/Fiber Mat White/Fiber Puif Gold/Puffed Flakes
Homogeneous? DAYes [ INo | DdYes [[INo | DXYes [ INo | KlYes [ INo
If No, Sub-sample # N/A N/A N/A N/A
Layers Present? [Jves XINo I [Yes [XNo [ [Jves XNo | [ IYes [XNo
If Yes, Layer # N/A N/A - N/A N/A
ASBESTOS DETECTED? XYes [ INo | IXJYes [[INo | [ ]JYes [XNo | [ ves XNo
If Yes, Type and Percent - L o

Chrysotile 60-80 60-80

Amosite

Crocidolite

Fibrous Anthophyllite

Fibrous Actinolite

Fibrous Tremolite
TOTAL % ASBESTOS
OTHER FIBERS DETECTED?
If Yes, Type and Percent

Glass

Cellulose 15-39 15-39

Synthetic

Other (specify, if known)
TOTAL % OTHER FIBERS 15-39 15-39 97-99 0
NONFIBROUS MATRIX? Kyes [ INo
If Yes, Type and Percent = -

Binder

Calcite

Gypsumn

Granular Materials

Other (specify, if known) 1-5 -5 1-3 100, Vermiculite
TOTAL % NONFIBROUS 1-5 1-5 1-3 100

REMARKS: (deviations/departures from test method)

Quantification is based on a visual determination of the relative volume of bulk sample components unless otherwise noted. The results are valid only
for the item tested. This report may not be used to claim produet endorsement by NVLAP or any agency of the US Govemment. Method used: EPA
Interim Method for the Determination of Asbestos in Bulk Insulation Samples (40 CFR 763 Appendix E to Subpast E, July 1, 1999 Edition). No part
of this report may be reproduced except in full with the wrilten permission of MoDOT Chemical Laboratory,
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Fortn CL-EL-5 Revised 06/2009
Serial Number: 201002182 Page 1 of 3
MISSOURI DEPARTMENT OF TRANSPORTATION
CONSTRUCTION AND MATERIALS
1617 Missouri Blvd, Jefferson City, MO 65101

Tested For:  Randall Glaser-6de Project #: J6I0978 Parcel: 259-B
1590 Woodlake Dr Route: I-64 County: St. Louis
Chesterfield, MO 63017

Sampled 02/10/2010

Received  02/16/2010

Completed  02/18/2010

Reported  02/18/2010

TEST REPORT OF BULK SAMPLE ANALYSIS FOR ASBESTOS

Sample ID: 10MFJR0O37* 10MFJRO38* 10MFJR039* 10MFJIR040*
Material Type Window Caulk | Window Caulk | Window Caulk | Window Caulk
Appearance (Color/Texture) White/Hard Fine Pale Gray/Shiny Sl Soft | Off-White/Fine SI Soft | Pale Gray/Shiny SI Soft
Homogeneous? X Yes| No| X Yes] No| X Yes| No| X Yes] No
If No, Sub-sample # N/A N/A N/A N/A
Layers Present? Yes| X No Yes| X No Yes| X No Yes] X No
If Yes, Layer # N/A N/A N/A N/A

ASBEST0S DETECTED?

If Yes, Type and Percent

Chrysotile

Amosite

Crocidolite

Fibrous Anthophyllite

Fibrous Actinolite

Fibrous Tremeolite

TOTAL % ASBESTOS

OTHER FIBERS DETECTED?

If Yes, Type and Percent

Glass

Cellulose

Synthetic

Other (specify, if known)

TOTAL % OTHER FIBERS

NONFIBROUS MATRIX?

If Yes, Type and Percent

Binder

Calcite
Gypsum
Granular Materials 08-99 100 100 100
Other (specify, if known)
TOTAL % NONFIBROUS 938-99 100 100 100

REMARKS: (deviations/departures from test method)

*Sample was ashed.

Quantification js based on a visual determination of the relative volume of bulk sample compenents unless otherwise noted. The results are valid only
for the item tested. This report may not be used to claim product endorsement by NVLAP or any agency of the US Government. Sampling Procedure
used: MoDOT PLM QAM Section 8.1 Test Mcthed used: EPA Interim Method for the Determination of Asbestos in Bulk Insulation Samples (EPA-
600/0vi4-82-020 Dec. 1982). No part of this report may be reproduced except in full with the written permission of MeDOT Chemical Laboratory.
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Form CL-EL-5 Revised 06/2009
Serial Number; 201002182 Page 2 of 3

MISSOURI DEPARTMENT OF TRANSPORTATION
CONSTRUCTION AND MATERIALS
1617 Missouri Blvd, Jefferson City, MO 65101

Tested For:  Randall Glaser-6de Project #: J610978 Parcel: 259-B
1590 Woodlake Dr Route: 1-64 County: St. Louis
Chesterfield, MO 63017

Sampled 02/10/2010  Received 02/16/2010  Completed 02/18/2010 Reported  02/18/2010

TEST REPORT OF BULK SAMPLE ANALYSIS FOR ASBESTOS

Sample ID: 10MFJRO041* 10MFJR042* 10MFJR043* 10MFJIR044*
Material Type Window Caulk { Window Caulk | Window Caulk | Window Caulk
Appearance (Color/Texture) | Off-White/Shiny 51Soft | Off-White/Si Soft Fine | Pale Gray/V Hard Fine CreanvSl Soft
Homogeneous? X Yes| No| X Yes] No| X Yes] No| X Yes| No
If No, Sub-sample # N/A N/A N/A N/A
Layers Present? Yes| X No Yes| X No Yes| X No| . Yes| X No
If Yes, Layer # N/A N/A N/A N/A
ASBESTOS DETECTED? Yes| X No Yes| X No Yes| X No| X Yes No
If Yes, Type and Percent B

Chrysotile

Amosite

Crocidolite

Fibrous Anthophyllite

Fibrous Actinolite

Fibrous Treimnolite

TOTAL % ASBESTOS 0 0 3-8

Yest X No

OTHER FIBERS DETECTED?

If Yes, Type and Percent

Glass

Cellulose

Synthetic

Other (specify, if known)

TOTAL % OTHER FIBERS 0 0 0 0

NONFIBROUS MATRIX?

If Yes, Type and Percent

Binder

Calcite

Gypsum

Granular Materials 100 100 100 92.97

Other (specify, if known)

TOTAL % NONFIBROUS 100 100 160 92-97

REMARKS: (deviations/departures from test method)
*Sample was ashed.

Quantification is based on a visual determination of the relative volume of bulk sample components unless otherwise nofed. The results are valid only
for the item tested. This report may not be used to claim product endorsement by NVLAP or any agency of the US Government. Sampling Procedure
used: MoDOT PLM QAM Section 8.1 Test Methad used; EPA Interim Methoed for the Determination of Asbestos in Bulk Insulation Samples (EPA-
600/M4-82-020 Dec. 1982), No part of this report may be reproduced except in full with the written permission of MoPOT Chemical Laboratory.
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Form CL-EL-3 Revised 06/2009
Serial Number; 201002182 Page 3 of 3
MISSOURI DEPARTMENT OF TRANSPORTATION
CONSTRUCTION AND MATERIALS
1617 Missouri Blvd, Jefferson City, MO 65101

Tested For:  Randall Glaser-6de Project #: J610978 Parcel: 259-B
1590 Woodlake Dr Route; 1-64 County: St. Louis
Chesterfield, MO 63017

Sampled 02/10/2010  Received 02/16/2010  Completed 02/18/2010 Reported  02/18/2010

TEST REPORT OF BULK SAMPLE ANALYSIS FOR ASBESTOS

Sample ID:

10MFJR045*

10MFIR046*

Material Type

Window Caulk

Window Caulk

Appearance (Color/Texture)

Creanmy/S1 Soft

Pale Gray/V Hard Fine

Homogeneous?

X Yes| No

X Yes] No

If No, Sub-sample #

N/A

N/A

Layers Present?

Yes| X No

Yes] X No

N/A

N/A

If Yes, Layer #

ASBESTOS DETECTED?

If Yes, Type and Percent

Chrysotile

Amosite

Crocidolite

Fibrous Anthophyllite

Fibrous Actinolite

Fibrous Tremolite

TOTAL % ASBESTOS

OTHER FIBERS DETECTED?

If Yes, Type and Percent

Glass

Cellulose

Synthetic

Other (specify, if known)

TOTAL % OTHER FIBERS 0 0

NONFIBROUS MATRIX?

If Yes, Type and Percent

Binder

Calcite
Gypsum
Granular Materials 92-97 100
Other (specify, if known)
TOTAL % NONFIBROUS 92-97 100

REMARKS: (deviations/departures from test method)
*Sample was ashed.

Quantification is based on a visual determination of the relative volume of bulk sample compenents unless otherwise noted. The resulls are valid only
for the item tested. This report may not be used to claim product endorsement by NVLAP or any agency of the US Government, Sampling Procedure
used: MoDOT PLM QAM Section 8.1 Test Method used: EPA Interim Method for the Detenmination of Asbestos in Bulk Insulation Samples (EPA-
600/M4-82-020 Dec, 1982). No part of this report may be reproduced except in full with the written permission of MoDOT Chemical Laboratory,
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I I O D O l 105 West Capitol Avenue

Missouri P.0. Box 270

o i ol s Jefferson City, MO 65102
Depan‘ment g 5 (573} 751-2551
of Transportation " modolong

Pete K. Rahn, Director

February 18, 2010

Mr. Ari Yarovinski

Permit Engineer

St. Louis County Health Department
Air Pollution Control Program

111 South Meramec Avenue
Clayton, MO 63105

Re: Job J6I0978 Parcel 259-B
Mr. Yarovinski;

We are providing you with additional information to accompany the asbestos survey report for
the property located at 1334 Highland Terrace, Richmond Heights, Missouri 63117.

This property consists of one structure. This structure is a two-story residence with a full
basement of brick and wood-frame construction. There is a one-car garage in the full basement.
The structure was built in 1928 and has an area of approximately 1,500 square feet.

Sincerely,
Frank Reichart

Environmental Chemist

Diane RoeggW

Environmental Chemist

Our mission is fo provide a world-class transportation experienco that delights our customers and promotes a prosperous Missouri.




